

NMC Sverige AB  
 Stenstorpsvägen 35  
 SE-305 75 Getinge  
 Sweden

## Assessment of performance according to AVCP 3

RISE Research Institutes of Sweden AB has as notified body No. 0402 assessed the performance for the construction products ”3014627 - Nomatec® Sill insulation”, ”3014621 - Nomatec® Sill insulation” and ”3014577 - Nomatec® Sill insulation”. The assessment is performed according to the harmonized standard EN 14909:2012 Flexible sheets for waterproofing – Plastic and rubber damp proof courses – Definitions and characteristics. This report summarise the assessment and can be used as a part of the documentation required for drawing up a *Declaration of Performance* in accordance with *Regulation 305/2011/EU of the European Parliament and of the Council of 9 March 2011* (the Construction Products Regulation or CPR).

### Products and description

Sill insulations made of polyethylene called 3014627 - Nomatec® Sill insulation, 3014621 - Nomatec® Sill insulation and 3014577 - Nomatec® Sill insulation.

### Assessed performance product 3014627 - Nomatec® Sill insulation

Characteristic according to EN 14909:2012, ZA.1	Performance (level, class, description)	Test report*
5.6 Watertightness	Watertight at a pressure of 2 kPa.	O100106-1149196 A

\*For detailed information see each report.

### Assessed performance product 3014621 - Nomatec® Sill insulation

Characteristic according to EN 14909:2012, ZA.1	Performance (level, class, description)	Test report*
5.6 Watertightness	Watertight at a pressure of 2 kPa.	O100106-1149196 A

\*For detailed information see each report.

### RISE Research Institutes of Sweden AB

Postal address

Box 857  
 SE-501 15 BORÅS  
 Sweden

Office location

Brinellgatan 4  
 SE-504 62 BORÅS

Phone / Fax / E-mail

+46 10 516 50 00  
 +46 33 13 55 02  
 info@ri.se

This report may not be reproduced other than in full, except with the prior written approval of RISE.



Accred. No. 1002  
 Testing  
 ISO/IEC 17025



**Assessed performance product 3014577 - Nomatec® Sill insulation**

Characteristic according to EN 14909:2012, ZA.1	Performance (level, class, description)	Test report*
5.6 Watertightness	Watertight at a pressure of 2 kPa.	O100106-1149196 A

*\*For detailed information see each report.*

**RISE Research Institutes of Sweden AB  
Certification**

Performed by



Magnus Sturesson

Examined by



Martin Tillander

This is a translation, in the event of a dispute the original report takes precedence.

# Verification

Transaction 09222115557481278001

## Document

**0402-CPR-1149196 EN**

Main document

2 pages

*Initiated on 2022-11-11 13:53:57 CET (+0100) by Magnus Stuesson (MS)*

*Finalised on 2022-11-11 15:06:58 CET (+0100)*

## Signing parties

**Magnus Stuesson (MS)**

RISE Research Institutes of Sweden AB

Company reg. no. 556464-6874

*magnus.stuesson@ri.se*



*Signed 2022-11-11 13:54:44 CET (+0100)*

**Martin Tillander (MT)**

*martin.tillander@ri.se*



*Signed 2022-11-11 15:06:58 CET (+0100)*

This verification was issued by Scrive. Information in italics has been safely verified by Scrive. For more information/evidence about this document see the concealed attachments. Use a PDF-reader such as Adobe Reader that can show concealed attachments to view the attachments. Please observe that if the document is printed, the integrity of such printed copy cannot be verified as per the below and that a basic print-out lacks the contents of the concealed attachments. The digital signature (electronic seal) ensures that the integrity of this document, including the concealed attachments, can be proven mathematically and independently of Scrive. For your convenience Scrive also provides a service that enables you to automatically verify the document's integrity at: <https://scrive.com/verify>

